
Operations and Maintenance
Summary Manual

Onalaska Groundwater Treatment System

Prepared by

CKMHILL

May 1997

MKE100171FA.WP5/1



Contents

Section Page

1 Introduction ...................................... 1-1

2 Site Background .................................... 2-1

3 Process Description .................................. 3-1

Groundwater Extraction Wells ............................ 3-1

Aeration Tank ...................................... 3-2

Clarifier/Chemical Addition/Sludge Tank ..................... 3-2

Clear Well ........................................ 3-3

Stripper Tower ..................................... 3-4

Filter Press ....................................... 3-4
[...]
• Section 6—Sampling, Monitoring and Reportmg
• Section 7—General Plant Information

• Section 8—Safety

• Appendix A—P&IDs/Equipment List
• Appendix B—Log Sheets
• Appendix C—Analytical Methods
• Appendix D—Safety Information

• Appendix E—Material Safety Data Sheets

This manual is intended only to provide an overview of operating the process. It does

not present detailed descriptions or step-by-step programming/operation instructions of

each piece of equipment. For specific information for a given piece of process

equipment, as well as requirements for equipment maintenance, consult the

manufacturer's O&M manual. Manufacturers' O&M manuals have been supplied for

each piece of equipment and are available and are covered in a four-volume set.

MKE100171FC.WP5

1-1



May 1997

Section 2

Site Background

The Onalaska Municipal Landfill site is located in Onalaska Township, Wisconsin. It
consists of the former municipal landfill, about 8 acres in area and 15 to 20 feet deep,
and adjacent property to which the groundwater contamination plume has migrated. The
site was operated as a sand and gravel quarry from the 1960s to 1970s. In the 1970s,
municipal wastes and industrial wastes, including naphtha-based solvents, were disposed

of at the site. Remedial investigations conducted at the site during 1989 found that the
groundwater was contaminated, primarily with volatile organic compounds (VOCs), and

the groundwater contamination was migrating toward the Black River (Figure 2-1). The
investigations also concluded that an area of soils outside the limits of the landfill was
contaminated with petroleum based solvents (zone of non-aqueous phase contamination)

and that the landfill cap required an upgrade.

The groundwater extraction system is designed to (1) prevent continued offsite migration
of contaminants emanatmg from the landfill and from contaminated soil outside the

landfill and (2) reduce contaminant concentrations in the groundwater to the extent

practical. The extraction system, five wells located along the downgradient edge of the

landfill (Figure 2-1), was designed to capture contaminated groundwater within the target
remediation area defined in the feasibility study (FS). The well system was designed to
extract groundwater at a design flow rate of 800 gallons per minute (gpm). The actual
flow rates may vary between 600 and 1,000 gpm.

The groundwater cleanup standards for the site are listed in Table 2-1. These standards

are the remediation goals to be met when unplementing the groundwater remedy at the
Onalaska site. The Groundwater Monitoring Plan details the standards and points of

standard application.

The treatment system is designed to provide best available technology economically
achievable (BATEA) to remove iron and VOCs. The treatment system consists of

aeration (to oxidize the iron), clarification (to remove the majority of the oxidized iron
and miscellaneous suspended solids), and air stripping (to remove VOCs). The facility
has been designed to accommodate a filter, if required, in the future. The filter is

currently not part of the process. Sludge from the Clarifier is dewatered with a Filter

Press and the resulting filter cake is disposed of in a landfill. The treated groundwater is
discharged to a diffuser located in along the eastern bank of the Bullet Chute. Figure 2-2

is a process flow diagram depicting the treatment system.

Table 2-2 presents the estimated influent and effluent concentrations for the treatment

system.

MKE100171FC.WP5

2-1



Table 2-1
Groundwater Cleanup Standards

Set by Federal EPA
Onalaska Landfill

Compound

Benzene

Toluene

Xylene
Ethylbenzene
Arsenic1
Barium
Lead
Trichloroethene
1,1-Dichloroethane

1,1,1-Trichloroethane
1,1-Dichloroethene

1 Naturally occurring levels for these
may be higher than these standards.

/-tg/L = micrograms/liter

Standard

WL)

0.067
68.6
124
272

5
200

5
0.18

0.04

40
0.024

compounds

MKE100171FE.WP5/1



Summary

Contaminant

Benzene

Ethylbenzene
Toluene

Xylene
Iron

BOD
TSS
NH3
pH

Table 2-2
of Influent/Effluent Parameters

Average Lifluent
Concentration

4/zg/L
79 fMg/L

2,800 /zg/L
625 /xg/L
25 mg/L
3mg/L

22 mg/L
10 mg/L

6.6

Effluent
Concentration

< 1 {Jig/L
< 1 /-ig/L
140 jug/L
31 Mg/L
1 mg/L
2mg/L

10 mg/L
8mg/L

8.3

Concentrations are estimated based on groundwater well

sampling during the Remedial Investigation

MKE100171FE.WP5/2



!-->

i

(3

w
?r

u

^>t^_^..,ii^^w
^/A~~~"--)-^
^/A/^-^A
r^/TTV7 r- _. ^
yfrov.p>^;;^-y 0<

EXTENT UNCERTAIN
WITHIN LANDFILL

I ^aut^ x^ _ _ _-^^ _•—-^ ,^^^ y^ w—/
s., '•<^f,_ _v_-'s-_-»!-^-_-_-_-^'«'_'..'~_-_~ - - -.^init-iS^. _ „ _ _\ _ ^ ^ </ ,

><-^'s^i^±f^r;l-3<^^^—x-

* \ \
^ /r-\ LA

/ '•: \ \ \

LEGEND

nmm
\...

LIMITS OF LANDFILL AS
DETERMINED BY GEOPHYSICAL SURVEY

ZONE OF NONAQUEOUS PHASE
CONTAMINATION

250
GROUNDWATER
REMEDIATION TARGETAREA

SCALE IN FEET

FIGURE 2-1
CONCEPTUAL ILLUSTRATION OF
GROUNDWATER EXTRACTION SYSTEM
ONALASKA LANDFILL



t \M«02\f»U>MC\»TD-I.DHC

HCU. PUMP NO. 1 9
J

WELL PUMP HO. 2

J
HEU. PUUP NO. 3

J
WELL PUMP NO. 4

J
WELL PUMP NO. S

J

TANK i
FILL

—-
^

?

TO OUJFALL

ONALASKA GROUNDWATER TREATMENT SYSTEM
FLOW CHARACTERISTICS

LINE
»
2
3
4
5

6
7
8
9
10
11

12
13

20
21
22

TYPE
GROUNDWATER
GROUNDWATER
GROUNDWATER
GROUNDWATER
GROUNDWATER

GROUNDWATER
GROUNDWATER
GROUND WATER
GROUNOWATER
SLUDGE
FILJRATE

CAUSTIC
POLYMER

MR
AIR
AIR

FLOW
200 CPU
»50 GPM
100 GPM
»50 GPM
200 GPM

BOO GPM
800 GPM
800 GPM
800 GPM
6,000 GPD
5,000 GPD

5GPD
5GPD

50 SCFM
5,000 SCFM
50SCFM

pH
6.5
6.5
6.5
6.5
6.5

6.5
7.5
8.5
8.5
8.5
8.5

'2-
N/A

N/
/A

•//A

TEMP
(T)

50
50
50
50
50

50
50
50
50
50
50

65
60

N/A
/A

^/A

SOLIDS
(mg/L)

10
\0
10
10
10

w
70
10
10
IX
200

N/A
^f/A

N/A
/A

^f/A

TOTAL VOC's
(mg/L)

3
J
J
J
J

J
J
3
0.75
J
J

N/
/A

N/fl
/A

^/A

PRESSURE
(Inches of
^0)

N/A

/A
/A

^/A
N/A

/A
/A
/A

^
8
0
100

© *-—iT
..r.Tii .1*1,

AIR

S(.UOGE TANK

SOUDS BIN

FIGURE 2-2

fsmisuia

'P.M.BOERSMA

DR m-i
D.OXLEY

S.M.KEITH

'S.M.KEITH BY

REUSE OP DOCUMENTS
WtS DOCUUEHT. ANO TOE FXAS ANO DEStWS INCOft-
POBATH) HERON. AS M WSTRUUENT OF PROfISSONAI.
somw is nc pROPCRn' OF OUM HU. AM) is NOT TO ee
USED. JN WHOt£ OR IN PART. FOS ANY OIUER PfKUECT
MTHOUT TOE WaTICN AUTHORIZAHON OF CHSU mU.

®<

BAR S ONE INCH ON
ORIOMAL DRAWNC

o—^^—r
r NOT ONE INCH ON
THS SHEET. AOJUST
SCALES Accofaxway.

GROUNDWATCR REMEDIAL ACTION

ONALASKA MUNICIPAL LANDF1LL_SIJE
ONALASKA TOWNSHIP, WISCONSIN

PROCESS FLOW DIAGRAM

SHEET 48
I owe
liio.' OI-N-02
IDAIE OCT 1992
[PROJ
INO. GL065602.FD



May 1997

Section 3

Process Description

This section presents an overview and functional description of the extraction and

treatment system. (Detailed operating procedures are presented in Sections 4 and 5.) A

Process Flow Diagram (PFD) for the treatment system is shown in Figure 2-2. The PFD
provides an overview of the system in schematic form and defines each major process

stream. Piping and instrumentation diagrams (P&IDs), provided in Appenduc A, show
the locations of all process equipment, valves, and controls. Table A-l (in Appendix A)

lists and describes the equipment shown in the P&ID along with manufacturer and model
number.

The groundwater treatment system and the process building are designed so that a filter
or oil/water separator can be added in the future if needed. If a filter or separator is

added, an operational description would be added to this manual.

Unless otherwise noted, all electric process equipment is controlled from the Main

Control Panel (MCP) and power is fed through the Motor Control Center (MCC).
Electric motors are fitted with lookout switches. The lookout for the sump pumps is

located at the local panel. Other lookouts are located at the MCC. The chemical

metering pumps must be unplugged at the receptacles. Annunciators indicate the

operating status for each piece of equipment. A more detailed discussion of the motor

controls is presented in Section 4.

All tanks and process equipment are equipped with maintenance drains connected to the

sump under the treatment building. All tanks are equipped with overflows that also flow
into the sump.

All exterior piping is heat traced to prevent freezing in the winter.

Groundwater Extraction Wells

The purpose of the extraction wells is to collect and pump the groundwater to the

treatment system. The wells are designed and spaced so that their total zone of influence

covers the width of contaminated groundwater plume (Figure 2-1).

The general construction of all five wells is similar. All wells are constructed with

8-inch stainless steel screen. All wells are about 85 feet deep with submersible pumps

(Pumps Nos. 1 through 5). Each well is individually piped to the process building,
where it enters through the floor and connects to a manifold.

3-1



May 1997

After each extraction line enters the process building, there is a plug valve, a pressure

indicator, a flow indicator, and a butterfly valve. The flow rate, total volume of

groundwater pumped for that well, and pressure are read locally. The flow rates of all

five wells are totalized and the sum is transmitted to the control room where a total flow

is read on a strip chart recorder. The individual extraction lines then join the manifold,
the groundwater is piped to the Aeration Tank.

Aeration Tank

The purpose of the Aeration Tank (T-2-1) is to aerate the groundwater to oxidize the

ferrous (soluble) iron to ferric (insoluble) iron so it will settle as a solid in the Clarifier.
The capacity of the Aeration Tank is 12,000 gallons (15-minute retention time at an
800-gpm How). Groundwater enters the tank through a side inlet pipe and exits over an

overflow weir. Coarse bubble diffusers anchored on the bottom of the tank are designed

to inject 50 scfm supplied by a positive displacement Aeration Blower (M-2-2). The
blower, equipped with a silencer and a filter, is designed to deliver the air at a pressure
of 8 psig. A pressure indicator is mounted on the air supply line next to the blower.

Clarifier/Chemical Addition/Sludge Tank

The Clarifier (T-3-1) is a solids contact Clarifier designed to remove the oxidized iron
from the groundwater by settling the iron solids to the bottom of the Clarifier. The
Clarifier has three zones: the mixing zone, the reaction zone, and the settling zone. The

mixing zone provides a gently mixed area where the pH of the groundwater is raised to

8.3 through the addition of caustic (sodium hydroxide) to speed the rate of the oxidation
reaction. Sludge from the bottom of the Clarifier is mixed with the influent in the mixing
zone with a marine propeller. Polymers can also be added to the mixing zone if needed.
Water flows from the mixing zone to the Clarifier's reaction zone to allow time for the

oxidation reaction to take place. Finally, the water Hows to the settling zone of the

Clarifier which provides a long retention time to allow the oxidized iron solids (ferric
hydroxide) to settle to the bottom.

The Clarifier is above grade, with a steel tank and concrete bottom. It is sized for a

30-minute reaction time in the reaction zone and a sludge settling rate of 0.5 gpm/sq. ft.

Groundwater flows by gravity into the Clarifier from the Aeration Tank and in turn flows
by gravity to the Clear Well (T-4-4). Ferric hydroxide sludge settled in the Clarifier is
scraped with the constantly revolving sludge rake to the center where it is removed

through a discharge line at the bottom of the tank. The sludge is then pumped to the
Sludge Tank (T-6-1).

Two drive units (M-3-1 and M-3-2) are mounted on the Clarifier. M-3-1 turns the sludge

rake. M-3-2 turns the marine propeller mixer in the mixing zone or center well. An

3-2



May 1997

alarm on the MCP will light if the sludge rate reaches 10 to 20 percent of its design
torque. The sludge rate will shut down if it reaches 10 to 20 percent of its design torque.

The speed of the propeller can be controlled locally at the Clarifier.

Caustic sodium hydroxide is fed into the mmng zone through the Caustic Pump (P-10-2).
The pH in the mixing zone is continually monitored with a pH probe connected to a
transmitter which sends a signal to the Caustic Pump to maintain the pH set point. The

Caustic Pump will automatically adjust its feed rate to maintain the pH set point based on
the signal from the pH probe. An indicator on the MCP displays the pH in the mixing
zone.

The caustic sodium hydroxide is stored in a 750-gallon Caustic Tank (T-10-1). A
secondary containment system with a capacity more than 110 percent of the tank volume,

surrounds the tank. Caustic sodium hydroxide solidifies at temperatures below 55 °F.

Thus the Caustic Tank and piping are heat traced to maintain a minimum temperature of
75 °F. A level indicator in the tank provides a reading locally. The Caustic Tank is
filled from an outside fill pipe mounted on the side of the building.

A diked area is provided next to the Caustic Tank to contain drums of polymer, if

necessary. The Polymer Pump (P-9-1) is a chemical metering pump that supplies

polymer to the mixing zone of the Clarifier at a set flow rate. This pump will be
manually set to provide the required polymer amount.

About 6,000 gallons of 1 percent sludge are generated by the Clarifier daily. The
Clarifier can hold a few days of sludge in the bottom. The sludge is pumped to the
Sludge Tank by a Sludge Transfer Pump (P-3-4). The pumping rate of the Sludge
Transfer Pump can be adjusted by locally adjusting the pressure on the air supply to the
pump. The Sludge Tank is sized to hold 11,000 gallons of sludge, or enough solids to
complete one cycle of the Filter Press.

The Sludge Tank is equipped with a drain valve 13 feet above the floor surface. As
sludge thickens in the Sludge Tank, supematant can be drained to the sump with a
manually operated valve. Supernatant should be drained off the sludge tank to achieve

maximum sludge thickness before starting a filter press mn.

Clear Well

Supernatant from the Clarifier flows by gravity into the Clear Well (T-4-4). The water is
then pumped from the Clear Well to the top of the Stripper Tower (T-5-1) by the Clear
Well pump (P-4-5). The level in the Clear Well is transmitted to a level controller in the

Control Room which sends a signal to the pneumatically-operated flow control valve
(LCV 4-4). The valve modulates to maintain the water level set point in the Clear Well.

3-3



May 1997

Sulfuric acid is pumped (by P-14-2) into the pipe between the Clear Well Pump and
Stripper Tower.

Stripper Tower

The Stripper Tower (T-5-1) is designed to remove 95 percent of the VOCs from the
groundwater. VOCs are removed by creating a large ak/water interface on the tower

packing. The VOCs volatilize from the downward flowing water into the upward flowing
air where they are discharged at the top of the tower. The treated water discharges at the

bottom of the tower and drains to the Black River (Bullet Chute) via the buried gravity
discharge line.

The Stripper Tower itself has no moving parts or controls. A pressure indicator mounted

on the tower indicates the pressure drop of the air How across the packing. The pressure

drop is designed to be less than 6 inches of water. The Stripper Tower Fan (M-5-3),
located in the process building, pushes about 5,000 scfm of air through the tower.

The effluent piping from the Stripper Tower is designed so that the valve on the
discharge line can be shut and the effluent recirculated to the Clear Well or to the sump.

Normally, the effluent will discharge to a pipe that runs back inside the building, through
a pH meter, and then to the river (Bullet Chute).

Directing the groundwater back to the Clear Well allows constant recirculation of the

same water to test and clean the tower. By directing the groundwater back to the sump,

the groundwater can be pumped back to the start of the plant for recirculation during

startup. The Stripper Tower also has an overflow connection to the effluent line which